
   

 

 

Former Clifton MGP Site Operable Unit 2 
Richmond County, New York  

 
Construction Completion Report 

 
 
 

NYSDEC Site Number: 2-43-023 

 

 

 

Prepared for: 

National Grid, USA 

287 Maspeth Avenue, Brooklyn, NY 

 

 

Prepared by: 

AECOM Technical Services, Inc. 

125 Broad Street, 16th Floor, New York, NY 10004 

212-377-8400 

 

 

 

 

February 2014 

 





AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

i 

Contents 

CERTIFICATIONS ..................................................................................................................... 2 

1.0 Background and Site Description ................................................................................ 1-1 
[...]
• One deck scale utilized for quantifying Cement/bentonite slurry ingredients. 

• One 20,000-gallon holding tank (frac tank), for storing finished Slurry. 

• Two (2) 4 inch x 3 inch mission (25 HP) electric transfer-pumps to deliver Slurry between the 
two batch mixers. 

• One (1) Moyno L-14 50 HP electric progressive cavity pump to deliver finished Slurry to the 
trench. 



AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

4-19 

• One (1) slag silo - Ground Granulated Blast Furnace Slag (GGBFS) were delivered to the Site 
via tractor trailer and transferred to the silo pneumatically through a closed system. 

• One (1) jumbo bag system - Bentonite clay was delivered to the site in 2,000 or 3,000 lb. 
super sacks.  The sacks were hoisted above the storage silo with a high lift forklift where they 
were opened and the material placed into the silo.   

• One (1) 150 ton cement pneumatic bulk storage "pig", with electric pneumatic blower. 

• One (1) 185 cfm air compressor to run the pneumatic transfer apparatus on the silos. 

• 8,000 lb. all-terrain forklift to transport materials and equipment. 

4.2.4.3 Batch Plant 

The SCB Slurry was prepared in the specially designed lightning mixer capable of producing fully 
hydrated slurry.   

Bentonite-Water Slurry 

The bentonite slurry was prepared by mixing water and bentonite.  During initial loading of the bulk 
material silo, the 4,000 lb. jumbo sacks were opened and the material was placed in a custom built 
holding silo.  The mixer was filled with water as powdered bentonite was fed into the mixer from the 
silo via screw type augers.  Load cells beneath the mixer weighed proportions.  The bentonite slurry 
was transferred into a holding tank where it continued to be circulated until it was needed to produce 
SCB Slurry.  No slurry was made within the trench.  The slurry was constantly agitated until slag and 
cement was added. 

Slag Cement Bentonite Slurry 

The SCB Slurry was prepared by blending the bentonite-water slurry with GGBFS and Type I/II 
Portland cement in a high-speed colloidal mixer.  The bentonite slurry was transferred back to the 
mixer from the frac tank for the addition of cement.  The slag was added from a bulk silo via screw 
feed auger as weighed by a mixer scale.  A bag or portion of a bag of Portland cement was added to 
each batch by hand.  The SCB Slurry was thoroughly blended until a homogeneous mix was achieved 
and the Slurry was fully hydrated.  The SCB Slurry was stored in a holding tank separate from the 
bentonite-water slurry and continuously agitated prior to placement in the trench.  Any SCB Slurry 
stored for more than 2 hours was wasted. 

4.2.4.4 SCB Slurry Mix 

Bench scale testing was performed by Geo Con to determine the optimum SCB Slurry mix prior to 
mobilizing on Site.  A SCB Slurry mix consisting of 10.0% GGBFS, 3% sodium bentonite, and 0.5% 
Portland cement was selected by Geo Con and approved by AECOM for use.  Prior to SCB Slurry 
Wall construction, Geo Con increased the GGBFS by 1.5% to account for sidewall stability uncertainty 
resulting from pre-trenching operations.  This mix was further modified during the first week of SCB 
Slurry Wall construction resulting in a mix of 12.5% GGBFS, 3% sodium bentonite, and 0.5% Portland 
cement.  



AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

4-20 

4.2.4.5 SCB Slurry Wall 

As shown on Figure 4-4, the SCB Slurry Wall was constructed adjacent to Bay Street and Willow 
Avenue.  The inner SCB Slurry Wall - Buttress Wall was constructed to primarily provide excavation 
wall support while the outer SCB Slurry Wall - Barrier Wall was constructed to prevent future DNAPL 
movement to downgradient areas. 

The SCB Slurry Wall – Barrier wall was 36 inches wide and the SCB Slurry Wall – Buttress wall was 6 
feet wide though due to sidewall cave-ins in the top 15 feet bgs, the trench width had expanded to 
approximately 15 feet wide at certain locations within the combined Willow Avenue SCB Slurry Wall. 
Both Barrier and Buttress Walls were constructed in one pass of a Caterpillar 385 excavator fitted with 
heavy duty long-reach stick and boom assembly.  The SCB Slurry Wall trench was excavated in a 
series of approximately 30- to 50-foot long ‘cuts’.  The trench was filled with SCB slurry as it was 
excavated.  Following the initial dry cut (2 to 3 feet deep) the SCB slurry level was maintained within 
two (2) feet of the work platform surface.  To the extent possible, each cut of the SCB Slurry Wall was 
excavated to full depth before the excavator advanced to begin the next cut.  The bottom of the trench 
was cleaned by passing the excavator arm into the previously excavated cut and scraping the bottom 
of the trench.  This was done after each cut was completed to maintain continuity at the bottom of the 
trench.  The SCB Slurry Wall trench was essentially vertical beyond 15 feet bgs.   

Trench spoils were direct loaded into dump trucks for hauling to the TFS for management and 
disposal.  A total of 13,967.96 tons of Site soils were removed as trench spoils, treated with lime kiln 
dust (LKD) to reduce moisture content, and transported off-Site to a thermal treatment facility. 

As shown in Figure 4-4, 620 linear feet of SCB Slurry Wall – Barrier was constructed to a minimum 
depth of 35 feet bgs (northern portion along Bay Street) and a maximum depth of 50 feet bgs (along 
Willow Avenue) and 790 feet of SCB Slurry Wall – Buttress was constructed to a maximum depth of 
13 feet bgs.  Cross-section of the as-built SCB Slurry wall – Barrier and Buttress is shown in Figure 4-
5. 

4.2.5 Dewatering 
After completing the construction of the SCB Slurry Wall, excavation of the MGP impacted material 
was initiated.  Due to the depth of excavation and to ensure a dry excavation, groundwater infiltration 
was controlled by installation of localized dewatering sumps capable of drawing the water table down 
to below the excavation limits.  A well point system was initially designed to dewater the excavation 
areas.  Moretrench, a dewatering subcontractor, was retained by Sevenson to install the dewatering 
well point system.  Moretrench had difficulty installing the well points due to subsurface obstructions 
and structures.  Additionally due to uncharacteristic dry weather the water table was depressed to 8 to 
12 feet bgs in certain areas of the Site.  As a result the Dewatering Plan using well points was 
abandoned and dewatering was achieved via multiple localized sumps installed around and within the 
excavation areas.   

The sumps consisted of slotted 12-inch pipe wrapped with geotextile fabric and 2-inch clean stone 
placed around the pipe.  The sumps were plumbed to the WWTP constructed at the 40 Willow 
Avenue property.  The sumps were removed and reinstalled as excavation progressed, along with the 
TFS moves.  Extra sump pumps were used as necessary to maintain water level below the 
excavation depth.  Excavation and backfill activities were conducted once the sump pumps had 
operated for a sufficient time to achieve the necessary drawdown.   



AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

4-21 

Heavy infiltration of DNAPL into the sumps was observed at multiple locations within the Site.  Two 
temporary DNAPL separation 20,000 gallon frac tanks were placed on the Site to remove DNAPL 
prior to discharge to the temporary wastewater treatment system. 

4.2.6 Wastewater Treatment Plant 
Water generated from construction activities were treated at a WWTP staged on 40 Willow Avenue.  
The treated water was discharged under the NYSDEC SPDES Permit Equivalency through a tie-in to 
a NYC storm sewer on the Willow Avenue which then discharged to the Upper New York Bay.  The 
temporary water collection and treatment system was constructed on-site.  The treatment system had 
a peak flow capacity of 500 gpm with average daily flow of 250 gpm.  The system was run until the RA 
was complete.  However, the system was not run continuously as the quantity of water encountered 
during construction was less than anticipated.  The treatment system was designed to meet the limits 
stated by the NYSDEC SPDES permit equivalency.  The collection and treatment system comprised 
of the following major subsystems: 

• construction pit sump pump/vacuum pump/dewatering pumps; 

• influent surge tanks; 

• influent equalization tanks; 

• influent feed pumps; 

• sodium hypochlorite feed system; 

• ferric sulfate feed system; 

• polymer system; 

• settling tanks; 

• filter/granular activated carbon (GAC) feed pumps; 

• dual media filers; 

• GAC reactors; 

• secondary bag filters; 

• ion exchange vessels; 

• effluent/backwash storage tanks; 

• effluent/backwash pump; and  

• effluent flow meter and totalizer. 

4.2.7 Excavation  
Most of the deep excavation was carried out under a 148-foot by 96-foot stressed membrane TFS 
except for the tar separator located along Willow Avenue on the southwest portion of the Site, 89 
Willow Avenue property, and the northeastern portion of the Site near the Bay Street.  Shallow 
excavation was carried out without the TFS as shown in Figure 4-1A.  The TFS was designed and 
manufactured by AllSite Structure Rentals and was constructed on a steel H-pile frame that allowed it 
to be moved along with the excavation progress.  Once erected, the building structure and frame were 
fully anchored using beam blocks to the ground to meet all local codes and requirements.  After each 
move, the TFS was re-anchored.   



AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

4-22 

4.2.7.1 Excavation and Temporary Fabric Structure 

The excavation was divided into different areas based on the underground structures and depth of 
excavation.  The TFS was moved 18 times during excavation activities to ensure that the deeper 
excavations, where MGP related soils and structures were expected, were carried out inside the TFS.  
Figure 4-6 details the different TFS locations and excavation areas.  The TFS was erected in its first 
location, simultaneously with the single-story commercial building demolition and prior to construction 
of the SCB Slurry Wall.  The TFS was first used to stage the spoils generated from the construction of 
the SCB Slurry Wall in May and June of 2012.  The soils and structures with MGP impacts were 
excavated from within the TFS between July 2012 and February 2013 during 18 moves of the TFS.  
The TFS was heavily damaged during hurricane Sandy and was repaired on-site in November 2012. 

Excavation and TFS locations were carried out on the following dates: 

• Following the TFS move to its first location, excavation, off-site transportation, backfilling, 
and compaction activities were conducted from July 6, 2012 to July 25, 2012. 

• The TFS was relocated to Location #2 on July 26, 2012.  Silt fencing was installed around 
the previous TFS area and air handling unit was installed at the TFS Location #2.  
Excavation, off-site transportation, backfilling, and compaction activities were conducted 
from July 26, 2012 to August 8, 2012 under the TFS Location #2. 

• The TFS relocation to Location #3 was conducted on August 9.  Bin blocks were placed on 
the TFS frame for anchoring, fabric of the TFS was repaired, and air handling unit was 
installed at TFS Location #3 on August, 2012.  Excavation, off-site transportation, 
backfilling, and compaction activities were conducted from August 13, 2012 to August 26, 
2012 under the TFS Location #3. 

• The TFS relocation and air handling system installation was completed at Location #4 on 
August 27, 2012.  Excavation, off-site transportation, backfilling, and compaction activities 
were conducted from August 29, 2012 to September 4, 2012 under the TFS Location #4. 

• The TFS was relocated to Location #5 on September 5, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from September 6, 
2012 to September 14, 2012 under the TFS Location #5. 

• The TFS was relocated to Location #6 on September 17, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from September 18, 
2012 to September 28, 2012 under the TFS Location #6. 

• The TFS was relocated to Location #7 on October 1, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from October 2, 2012 
to October 9, 2012 under the TFS Location #7. 

• The TFS was relocated to Location #8 on October 10, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from October 11, 2012 
to November 8, 2012 under the TFS Location #8.  Hurricane Sandy damaged the Site, 
including the TFS while it was situated at Location #8.  The open portion of the excavation 
was filled with storm water, which was tested, pumped, treated and disposed.  The 
excavation and backfilling work was halted between October 28, 2012 and November 5, 
2012 in aftermath of Hurricane Sandy.  



AECOM  Environment 

 
\\usnycs01\Environment\National Grid\Clifton\60137363\Task 540 FER&SMP\CCR\Clifton OU-2 CCR.docx February 2014 

4-23 

• The TFS was relocated to Location #9 on November 19, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from November 20, 
2012 to December 4, 2012 under the TFS Location #9. 

• The TFS was relocated to Location #10 on December 5, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from December 6, 
2012 to December 14, 2012 under the TFS Location #10. 

• The TFS was relocated to Location #11 on December 17, 2012.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from December 17, 
2012 to January 3, 2013 under the TFS Location #11. 

• The TFS was relocated to Location #12 on January 2, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from January 7, 2013 
to January 15, 2013 under the TFS Location #12. 

• The TFS was relocated to Location #13 on January 16, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from January 17, 2013 
to January 21, 2013 under the TFS Location #13. 

• The TFS was relocated to Location #14 on January 22, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from January 23, 2013 
to January 29, 2013 under the TFS Location #14. 

• The TFS was relocated to Location #15 on January 30, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from January 31, 2013 
to February 7, 2013 under the TFS Location #15. 

• The TFS was relocated to Location #16 on February 8, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from February 11, 
2013 to February 13, 2013 under the TFS Location #16. 

• The TFS was relocated to Location #17 on February 13, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from February 14, 
2013 to February 18, 2013 under the TFS Location #17. 

• The TFS was relocated to Location #18 on February 19, 2013.  Excavation, off-site 
transportation, backfilling, and compaction activities were conducted from February 20, 
2013 to February 27, 2013 under the TFS Location #18. 

Shallow and open excavations were conducted concurrently with excavation within the TFs except for 
the shallow groundwater excavation on 89 Willow Avenue and removal of Tar Separator and Fuel Oil 
Tanks.   

An as-built map of the areas where excavations were performed is shown in Figure 4-7.  The TFS was 